Hiip.” /o, DAISUN. Com. Cn |Ig rARXUN

T
SHaN
PARTS GATALOGUE

Electric Starft

F25(F20)
FW

AMBREDINBZ AR
SUZHOU PARSUN POWER MACHINE CO. , LTD



H KX

CONTENTS
5
BLBCTRICAL .
R#E -
SURTRR
Ravwwe . ____ -~
CILINDBRACRANKCASE
KEptR - -

BOTTOM COWLING & BRACKET

’peA .
CONTROL BOX ASSY

1~)
1~

5~6
5~6
7~9
7~9



PAGE 01 OF (9

fiJ —
=

Sam =

. =

W =
= | =

—

=)

(e |

~ x| =|

el =]

(e | LA/Mr =

F ~— T
=
Y —
Lo g




F2S(F20) KM | pace o2 op o9
FHhaH | B4
PARTS NAME: | ELECTRICAL
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5EEE | E44S EAH () ARG hE b
L | F25-05170100W Bl STARTUP MOTOR 1
2 (B/T5782-48x50 A AL EARMS x 50 HEXAGON BOLT M8X50 1
3 | 6B/T97.1-8 T4E § WASHER 8 7
4 | F25-05170001W oL AN FIXATION BOLT, MOTOR 1
> [ P15-07150002W RS COLUMNAR BOLT 8 1
6 | F15-07150200W WREES LINE, POVER SOURCE |
T | F25-03170201W HRERAPRA COVERING 4, POVER SOURCE LINE | !
8§ | F25-05170202W BRERLFED COVERING B, POVER SOURCE LINE | 1
9 |B/T6170-M8 N HEXANGULAR NUT M8 )
100 | F25-03170400W L EE % CONNECTION LINE, MOTOR 1
I [ pas-05170400W “iERLTE JACKET, CONNECTION LINE )
12 168/197.1-6 THE § WASHER 6 6
13| 6B/T6170-M6 NG HEXANGULAR NUT M6 ) HSn62-1
4 | F15-07150300W b RELAY 1
15 | F25-07150301W BeE¥z RELAY  JACKET 1
16 | 6B/T5783-M6x12 ARG x 1) HEXAGON BOLT MX12 )
17 [F25-07150300W Bl ZE A PLANK, RELAY |
18 | F25-035090100W YEBT B4 (JEF-7097) FUSE ASST 1
19 [FL5-07150001¥ [EIB4208 FUSE |




F25(F20) RPEFM [ oac 03 0F 09
FHMAH: | RHE
PARTS NAVE: | STARTER

&

- gﬁ

o

o

s (R e\ avd
SN, PART NO. DESCRIPTION DESCRIPTION y REMARKS
SEEH | RS FA%K (D FeAH GEX) Hig &i

F25-05180000W

REEis

FLYWHEEL, ASSY




F25(F20) R{:F#

PAGE 04 OF (9

FHMLH | RuhBE
PARTS NAME: | CYLINDER&CRANKCASE

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH |RUERT EELH(EX) FHAH (EX) HE &

I [F25-051705000 B g RECTIFIER ASSY 1

1 |6B/197.1-6 THE ¢ WASHER 6 2

3 |GB/T5783-M6x12 7 f SARMEX1D BOLT, HEXAGON M6X12 )

4 [F25-05010400¥ KR 2 LA 1 NOZZLE, ASST 1




F15(F20) SHFH PAGE 05 OF 09

A

KEWHR

PARTS NAME:

BOTTOM COVLING & BRACKET




F15(F20) Zfr it

PAGE 06 OF (9

FHELH | REAHE
PARTS NAME: BOTTOM COWLING & BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
sHeE | THES LK L8 G 1 it
1 [F25-03000021% EHKE VATER PIPE , FIGURATION 1
1 |F25-030000220 KERUFE JACKET, VATER PIPE 1
3 [F25-03000100W KEHEAL TAM ASSY 1
4 [F25-03000101W HERG I 1
5 |F25-03000102W HERRE BUSH , RUBBER JAM 1
6 |F25-03000103W HEEL TIE-IN, JAM 1
7 [F25-03000104 YEEE NUT, TN 1
8 [F25-03000023 HELR BRACKET, JAM 1
9 |GB/197.1-6 T4H 6 VASHER 6 |
10 |GB/T5783-M6x20 A AN < 20 BOLT M6X20 1
11 |GB/T845-STS. 5x19 [T AR L B AEEATSTS. S x 19 [SCREW , PAN HEAD STS. 5X19 )
12 [F25-03000013W o2 LES TAM , ABNORNOMITY RUBBER 1
13 [F25-03000024¥ R B LB T |
14 |F25-03000025W TRk JAM , ACCELEROGRAPH CABLE 1
15 |F25-03030003W W BRED ROCKER , STOPPER 1
16 |GB/T879. 2-3x20 PRHERBEEES¢3x20  [COLUMNIFORM PIN ¢ 3x20 )
17 |F25-03030005W HoBEEC ROCKER , STOPPER |
18 |F25-03030004¥ THEEHD LINK ROD , SHIFT 1
19 |6B/196-5 FBE S BIG WASHER )
20 [F25-05160002 ES 0! SPRING 1
1 [F15-00000012 F£91.8 SPRING 3
20 |F25-03000027W R PLATE , SHIFT 1
23 |F25-03000028W RALAR AT BUSH , LIMITED PLATE 1
24 {F25-07000005W BEREE LA TIE-IN, CONTROL CABLE )
25 [F25-07000200¥ BENFAH CONTROL CABLE, ASSY )
26 |F25-07000003V 7 B RALR PLATE, RINGENT 1
27 |6B/15287-6 RA4E ¢ SUPPER WASHER 6 1
28 |6B/T5783-6x25 M6 x 25 BOLT M6X25 1
29 [F25-03000029% KAMBRIRE 4 TAM, RECTANGLE 1
30 |F25-05090002W EX&EAH (.D.1. CABLE ASS'Y 1
31| F25-07000006W A B Sk A4 BEE A 3/8"| THIN LOCKNUT )
3 |6B/197.1-10 T4E 10 WASHER 10 5
33 [F25-01000007W B HEER PLATE 1
34 |GB/T889. 2-M10x1. 25 [ AR BUEEERII0KT, 25 [ THIN LOCKNUT ML0K1. 25 )
35 |TASO F404-24-016  |OBEHE 0-RING 1
3 |F25-01010012W chis gt Ao NUT | PLASTIC 1
37 |F25-07000300W A LINK ROD , TURNING 1
38 |F25-07000304¥ NEER/S NUT 1
39 |F25-07000303W Bidg TUBE , BOLT 1
40 [F25-070003020 Y EAEs BOLT 1
41 [F25-07000300W B EAL LINK ROD ASSY 1




F15 (F20) 45 M

PAGE 07 OF (9

R4 | BYAk
PARTS NAME: | CONTROL BOX ASSY




F15 (F20) 2+t

PAGE 08 OF (9

kLR | BYLUh
PARTS NAME: CONTROL BOX ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |TH43 FALH(ER) AR e i
1 |F25-11000000W B aak CONTROL BOX ASS'Y 1
2 [HT2. 5460 EAAH CLANP )
3 |F15-13000200W RApFxAH STARTING SWICH ASS'Y 1
4 [F15-130001000 BYULRAH CONTROL CABLE ASS'Y |
S |F15-11000002% BUSLER PLATE , CONTROL BOX |
6 |6B/T819. 2-M5x12 TFE AT Mx12 SCREW PAN HEAD M5X12 )
7 |F15-13020007W A E2id THROTTLE HANDLE , INCHING | 1
8 |F15-13000005W f A E BUSH , CAM )
9 |F15-13020006V CUE T BUSH , HANDLE 1
10 |F15-11000001% WER RS BLOCK , RUBBER 1
11 |F15-13000014W REYE JACKET , CABLE 1
12 [F4-01090401 AR TA% STOPER , HANG ROPE ASS'Y 1
13 [F15-13000400W REF AU ENGINE STOP SWICH ASS'Y 1
14 |F15-13000203W BRE LB INSULATED PLUG "B" 2
15 [F15-13000202W WA INSULATED PLUG "A" 1
16 [F15-13020001W gYez COVER , CONTROL BOX |
17 |F15-13000013% BALNER SMALL COVER ,CONTROL BOX | 1
18 [F15-13020003% Y 4E B WASHER "B" , WAVE |
19 [F15-130201000 HER A% LOCKED DISK ASS'Y 1
20 |F15-13020002% ik TORSION SPRING 1
2 [F15-13020003W BiE#R EACH LOCKED PULLEY 1
20 |F15-130200040 RREEEM PLATE , PULLEY SPRING 1
23 |GB/T818-Mdx6 + L ATIAXG PAN HEAD SCREW M4X6 )
24 |F15-13020000% BAEEAH COVER ASS'Y, CONTROL BOX |
25 |B/75783-M8x30 7~ F R 830 BOLT M8X30 |
26 |6B/197.1-8 T4H 8 WASHER § 1
27 | F15-13000500W i [T LA MACHINE , CONTROL ACCELEROGRAPH | 1
28 |F15-13000007V HhtE WASHER 1
29 [GB/1896-6 TroE 6 PIN , COTTER 6 3
30 |F25-07000007W BEMZHELB CONTROL CABLE TIE_IN 'B" )
31 [F15-13000002 hEy ke CAM MECHANTSM 1
30 |6B/1818-M3x14 A L ATIx 1 PAN HEAD SCREV M3X14 )
33 [F15-13000800W WA x INCHING SWITCH |
34 [F15-13000003V JE(IR:S 3 1 PLATE |
35 |F15-13000004W E(TRCE s PULLEY 1
3 |F15-13000001 Hi#ER B SHIFT SPRING PLATE "B 5
37 | F15-12000016W 17l 16 MARK 16 1
38 |GB/T6170-M6 A B NG NUT M6 3
39 {F15-13000008W ORMARE f WEARABLE PLATE , CAM MACHANISY | 1
40 [F15-13000700W TR SHIFT SWING LINK 1
41 |F15-13000601W BB R4k ADJUSTER FASTNESS ASSY 1
42 [B/15783-M5x25 AAER 5325 BOLT M5x25 )
43 | GB/T6170-M5 NABE NS NUT M5 )




F15 (F20) 2+t

PAGE 09 OF 09

FHMLH | BYEAHR
PARTS NAME: CONTROL BOX ASSY
SN, PART 0. DESCRIPTION DESCRIPTION (il REVARKS
SBEE | RUEHE FHAH ($3) FLH (EX) HE A
4 TR15-130003008 o 2 A BUZZER ASSY 1
45 {F15-13000600 5 B ADJUSTER PIN 1
46| cB/15287-6 FALE 6 BIG WASHER 6 3
47 | F15-13000006W BAFRE F WEARABLE PLATE 1
48 |F15-13000011 THEFIE BUSH , SHIFT SWING LINK 1
49 |F15-13000012W BYeH BRACKET , CONTROL BOX |
500 |F15-12000013W ol 13 MARK 13 1
ST [F15-13000015W Bk ER COVER , WATERPROOF 1
52 |F15-13010010 BN FRM A BLOCK , CONTROL HANDLE |
53 |6B/1956.1-5 BV ELE 5 WASHER , LOCKED )
54 [6B/1819. 2-5x18 RS AT Mox18 SCREW, PAN HEAD Msx18 7
55 [F15-13010003W RAFAS & TAM, BUTTON )
56 [F15-13000001 BYFH CONTROL HANDLE 1
ST |F15-13010002¥ BYFE CONTROL HANDLEBAR {
58 |GB/T84.5-ST4. 8x12 | T FAER K H IKHATST4. 8 x 12 | SCREW, PAN HEAD ST4. 8x12 1
59 |GB/T818-M4x10 A A AT L0 SCREV, PAN HEAD M4X10 3
60 [F15-13010009 BYTHE COVER , CONTROL HANDLE |
61 [F15-13010005W REE% SPRING , COMPRESSION |
62 |F15-13010004¥ BY =it PART , ORIENTATION CONTROL | 1
63 |F15-13010008W AR PLATE , ORIENTATION PART 1
64 | B/T820-M6x90 R ATMOx90 3

SCREW, PAN HEAD M6x90




	封面.pdf
	0.pdf
	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf

